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J358960e0ls goemols gsdmEEs (16 x 19 x 6 ) 3odGm3MgLiols 353mygbgdom
Concrete Pavers Test ( 16 x 19 x 6 ) Using VibroPress

a98mgeols dmbszgdgdo
Tets Data
Bodwdol Gamgbmds 2 baggero Bodmdols bmdgdo 89 160 /190/60
Quantity of samples ~ Size of test samples , mm
., 8s0mgeols Bygagdo
. AT “Test Results
Bodwdols # 1 5 5
Sample
d b o6
il G 5.3.2025 5.3.2025
est Day
Bodmdols bbrgsbads , my 28+ 28+
Sample age , day
356m@nb babamdgmogmds , §3 b 142 135
Duration of test , sec : -
B082780b Bmdgdo , 3
Sample size , mm A/B 160 /190 160 /190
H 60 60
Bodndob fmbs , 33
Concrete weight , kg G473 3477
dogaemdomo fmbs , 3p/0°
Diisits it K 3386.94 3388.89
3930 oGH30MHm3d , 36
Load of destruction , kN = 7815
LodB305) 3md835%9 ; R, 8330 46.73 457
Strength on compression , R , Mpa
313365 denm 3ol Lsdrmswm LodBzoggs R =46.215 3o
Conclusion Block average strength R =46.215 MPa
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CUSTOMER : "0ggan” DATE : 3/5/2025
CUSTOMER I MOdMEIGMEINS RAPOR NO 1 # 2 [ 5.3.2025
ADRESS 1 : mEbazn , 9300 bemmznblzadal J. 6 STANDARD :
ADRESS 2 H RESERVE 1 H
BLOCK TYPE : 4390336000 16 X 19X 6 RESERVE 2

§ RESERVE 3 -

T Ng [WOTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  [FORCE STRENGTH
' mm mm mm g gfcm3 tl 2 day KN N/mm2
I 180 60 3475 3386.94 29.1.2025 5.3.2025 28+ 799.00 46.73
2 s 180 60 3477 3388.89 29,1.2025 5.3.2025 28+ 781.50 45.70
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AVARAGE
AVR3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 L
960 56
720 VA B 42
480 7— 28
240 14
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